



Pos	Part Number	Description	Additional Text	Quantity
1	90211075050	WIRING HARNESS CPL.		1.00
2	90111060100	HORN 82 DIA		1.00
4	J025080123	HH COLLAR SCREW M8X12 SW12		1.00
5	90539010000	IGNITION UNIT		1.00
6	90611057000	relay (interlock)		5.00
7	90141088000	ROLL OVER SENSOR		1.00
10	J011050133	HH COLLAR SCREW M5X13 SW8		2.00
11	90111034000	VOLTAGE REGULATOR		1.00
12	90111134010	BRACKET REGULATOR MTG		1.00
13	J025060253	bolt flanged M6X25		2.00
15	90211097000	earth wire		1.00

16	75011088015	FUSE 15A 07		0.00
16	75011088020	FUSE MINI 20A		0.00
16	75011088030	FUSE 30A		0.00
16	75011088010	FUSE 10A 07		0.00
19	90611157000	RELAY (AUX1DIODE)		1.00
20	90611053000	BATTERY 12V/8AH		1.00
21	90211197000	EARTH CABLE		1.00
22	90211059000	CABLE RELAY TO MOTOR		1.00
23	90111058000	STARTER RELAY		1.00
24	90111054000	BRACKET RUBBER FOR BATTERY		1.00
26	J025060109	HH-COLLAR SCREW M6X10 SW8		2.00
27	90611054000	BRACKET BATTERY MTG		1.00
28	J025060103	HH COLLAR SCREW M6X10 SW10		1.00
29	90103001051	HOLDING PLATE FLASHER RELAY		1.00
30	90508006004	SOCKET HEAD BOLT M6X1X8		1.00
31	90511030000	indicator relay		1.00
32	90511021000	CONTROL UNIT HEAD LIGHT		1.00